HITACHI - , ‘ | L.IST NO. 0556

ELECTRIC TOOL PARTS LIST

B ELECTRONIC METAL JIG SAW  1887-11-30
Model CJ7V | CJTV(E)
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CJ7V(E2)

PARTS
';f::' Code No. " Part Name Q'ty Remarks
1 —_ Cord Armor 1 Ses alternative parts
2 940928 Wrench Holder 1
3 e Cord 1 See alternative parts
4 | 949854 | WNut M4 1 {10 pes.)
5 e Tube {D) 2 See alternative parts
6 —_— Noise Supprgssor 1 See alternative parts
7 — Terminatl 1 | Ses alternative parts
8 — Tube (D) 2 See alternative parts
9 959140 Connector {50091} 1~2 {10 pcs.}
10 —_ Switch 1 Sae alternative parts
12 - — Stator Ass'y 1 See alternative parts
3 930630 Brush Terminal 2
14 — Mama Piate 1
15A | 991409 Housing Ass'y 1 includes 25A, 29, 30
16 = Control Circuit 1 See alternative parts
17 983375 Tail Cover 1
18 963372 Handle [A) 1
19 956636 Tapping Screw D4 x 25- 2 w/Washer
20 954878 | Machine Screw M4 x 16 2 w/Spring Lock Washer, Washer
21 960266 Cord Ctip 1
22A1 984750 Tapping Screw D4 x 16 2 w/Flange
23 | 963373 Handle (B) 1
24 | 963387 Machine Screw M4 x 30 1 w/Spring Lock Washer, Washer
25 98654 1 Machine Screw M4 x 60 2 w/Spring L.ock Washer til} 4, 1987
25A | 963712 - Hexagon Hd. Tapping Screw D4 x 65 2 since B, 1987
26 | 931701 Bearing Lotk 1 | tilk2, 1987
27 | 950565 HITAEH! Label 1
28 963341 Nut Cover 2 titl 4, 1987
29. 963383 Hexagon Socket Hd, Set Screw M4 x 8 2
30 937846 Brush Holder 2
‘31 999021 Carbon Brush 2 {2 pes.)
32 | 937847 Brush Cap 2
33 263388 Tapping Screw D4 x 60 2 w/Washer
34 | 962994 Mark Plate ‘ 1
35 | 948453 Spring Lock Washer 7 for M4 (10 pes.}
36 | 949219 Machine Screw M4 x 16 4 (10 pes.}
37 | 991394 Plunger 1
38 963359 Connsctor Holder 1
[39A | 963361 Plate 1
40 931403 Chip Cover 1
41 | 991393 Upper Cover 1
42 [ 963349 Washer [A) 1 till 5, 1987
43A | 963658 | Balance Weight 1
44 | 963344 Gear 1
45 |. 957540 Washer {A} 1464
46 _ 954015 Tapping}Screw D4 x 356 2
47 [ 963343 Spindle 1
48 991391 Gear Cover 1
49 | 939465 |- Ball Bearing (629DD) 1
50 [ 991207 -Machine Screw M4 %8 :4 {Seal Lock Screw) w/Spring Lock Washer
51 —_ Armature; 1 See alternative parts
52 | 939281 Ball Bearing (608VVC2) 1
53 | 963374 Fan Guide -~ 1




N

PARTS CJIVIE?2)
.lhe:? Code No. Part Name i ’av;_ Memarks
B4 | 991397 Cannector 94
55 | 991398 Flat Hd. Screw Ma %10 | 2 | tmuteatfsimissssteat)
56 940916 Connecting Piece 5 7 ‘
57 940917 Neadie Roller (K6/8) Mo
58 | 963350 | Weight Holder ol
59 | 958705 | Tapping Screw 'DA:x25 Y
60 | 991399 | Flow Guids T
61 8492156 Machine Screw iM4:x8 i 5 {10pes.)
62 | 991396 Hexagon.Sockatiid, SatBorew  IM6%'B 1
63 991385 Sat Ring ‘Ass’y 1 inciud. 52, 64
64 973563 HexagonSockeat iHd. 'Bolt W48 i
65 940079 C-Type Retaining ‘Ring ' 1 :| sfortliBshaft
66 963351 Washer (B) 1
a7 083162 Haxagon Socket Hd, Bott M4 x 12 2 {Seal Lock Bolt)
68 | 991401 Guide Roller 1
69 949423 Washer 1 | forma {10pcs.)
70 949754 Hexagon Socket Hd. Bolt ivd.x 16 401 {10 pes.)
71 951039 Machine Screw iMdx 112 E || wilSpring Lock Washer
72 991408 Base 1
ALTERNATIVE PARTS
I;a:_’ Code No. Part Name 'ty Remarks
1 953327 Cord Armor D8.3 1
938061 Cord Armor D10.1 1
3 5002012 Cord TI0V 1 {(Cord iArmor D10.1)
5002342 Cord 220V 1 i{Cord Armor:D8.8)
9325722 Cord TN - 240V | 1 for i, {Cord Armor D8.8)
5002472 Cord 220v ‘1 for Finland, Sweden {Cord Armor D10.1}
5002482 Cord 220V 1 | ‘for'Buiitzerland {Cord Armor D10.1}
f ‘ for F/R.(G F o] Fintand
or F:R.4 ] cg, Denmark, Finland,
5 | 981373 Tube (D) 2 | adny cermany, France, Lenmark, Fin
. For UK., F:R.\Germany, France, Finland,
] 991313 Noise Suppressor 1 s
9820432 Moise Suppressor 1 | foriSwitzerland
971828 Noise Supprassor ; 1 | foriBenmark
i1
- Tor UK, F.R. Germany, France, Denmark,
7 | 959144 Terminal (50051) 1 fEinlsni:l,‘SuGaden {19 pes.}
For LLK,, TR, Germany, 'hrance, Denmark,
8 981373 Tube {D) 2 Finland, Swetlen
10 | 957747 Single Pole Switch (Soraw Type) 17 | witook
971867Z | DoublePale Switch (Pitiar Type) | Codi R TR ¥ cermany, France,
!
12 | 963637C | Stator Assy TH0V 1 | ingludes 3
963643G Stator Ass'y 220V 11 1 HorBurope iincludes 13
963643) | Stator Ass'y 110V o1 soria. includes 13
963643H | Stator Ass'y 280V 11 1 sorux. includes 13




ALTERNATIVE PARTS CJ7V(E2)
1;?:_‘ Code No. Part Mame Q'ty Remarks
16 963377 Controtler Circuit 110V 1
991405 Controller Circuit 110V 1 for UK.
801407 | Controller Circuit 220V ~ 240V
651 963633C Armatura 110V 1
963638G Armature 220v 1
963638J Armature 110v 1 for UK.
963638E Armature 220V ~ 230V | 1 for F.R. Germany
963638H | Armature 240V 1| feruk.
STANDARD ACCESSORIES
I;f:‘ Code No. Part Name Q'ty Remarks
501 | 943277 Mexagon Bar Wrench 3Imm 1 )
502 | 9621062 Jig Saw Blade (D)) No.6 1 {10 pes./pkg.}
503 | 9621062 Jig Saw Blade (D} No. 5 1. {10 pes./pkg.)
OPTIONAL ACCESSORIES
lﬁ:f Code Na, Part Name Q'ty Remarks
601 | 9621012 Jig Saw Blada {D) Neo. 1 1 {10 pes./pkg.)
602 | 9621022 Jig Saw Blade (D) No.2 1 {10 pecs./pkg.)
603 | 879336 Jig Saw Blade (F) No. 11 1 {5 pes./pkg.}




